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Parts Breakdown BO4510

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 643552-4 BRUSH HOLDER, BO5012K  2
 2 CB75 CARBON BRUSH SET, 194971-2  1

 194971-2  CARBON BRUSH SET, 194971-2

 191956-9  CARBON BRUSH 75, JR3000V

 3 210025-8 BALL BEARING 627LLB, LXWT01  1
 211026-9  B. BEARING 627LLB, N9514B

 4 510079-8 ARMATURE, BO4510  1
 515121-0  ARMATURE, B04530

 5 181328-6 SUB HOUSING, BO4510 (TYPE 1)  1
 6 528166-9 FIELD, BO4510  1
 7 211092-6 B. BEARING 629DDW, BO4556  1

 210078-7  BALL BEARING, 2107F

 211092-6  B. BEARING 629DDW, BO4556

 8 263002-9 RUBBER PIN 4, 5007MG  1
 9 815215-4 NAME PLATE, BO4510  1
 10 241652-0 FAN 65, BO4510  1
 11 410918-1 FOOT,BO4510  2
 12 155674-3 CLAMPER, BO4510  2
 13 911111-5 P.H. SCREW M4X10, LS1011  4
 14 155304-6 BASE, BO4510  1
 15 263002-9 RUBBER PIN 4, 5007MG  1
 16 912112-6 .C.S.H. SCREW M4X10, RT0700C  1
 17 253825-3 F. WASHER 6, BO4510  1
 18 211066-7 B. BEARING 6200LLB, BO4552  1
 19 651606-3 SWITCH, GE0600  1
 21 682502-4 CORD GUARD 8-85, HP2010N  1
 22 664213-3 CORD (2X16X8 SJT), 5900B  1

 664015-7  CORD (2X18X8 SJT), GE0600

 664013-1  CORD (2X18X8 SJT), N9501B

 23 687001-1 STRAIN RELIEF, 6013BR  1
 24 911133-5 P.H. SCREW M4X18, N9501B  2
 25 911188-0 P.H. SCREW M4X60, N9501B  1
 26 911148-2 P.H. SCREW M4X25, 5057KB  1
 27 911198-7 P.H. SCREW M4X70, BO4510  2
 29 181328-6 SUB HOUSING, BO4510 (TYPE 1)  1

794296-0 N/A  1
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